JCK(Q07-01)-QJ50QT-5-1F

BYRERI
CONTROL ASSY.
Fs K5
NO. CODE

1

oo O~ WODN

10
11
12
13
14
15
16
17
18

19
20

40450B130003
65500B50T000
65510B50T000
65501B50T000
40002B50T000
40014B50T000

40480B130003
40300B50T001
40180B50T000
40210B50T000
40250B50T000
40270B50T000
43013B50T000
40500B50T001

40600B50T002
40001B50T000
40101B50T000
43005B50T000
43014B50T000

B01591004565

YRR

materiel coding

40450B130003
655008130000
655108130000
65501B130000
40002B130000
40014B130000

40480B130003
40300B130000
40180B130000
40210B130000
402508130000
402708130001
43013B130000
405008130001

406008130003
40001B130000

40101B130001
571368130000

43014B130000
B01591004565

MIRROR ASSY, REAR VIEW, LH E7 000501

COWLING ASSY

SKELETON ASSY, SUPPORT
COWLING

LEVER, L

LEVER , R

MIRROR ASSY, REAR VIEW, RH E7 000501

CABLE ASSY., THROTTLE
MOUNTING SEAT, HANLEBAR
GRIP ASSY, RH(BLACK)
CABLE ASSY., FRONT BRAKE
CABLE ASSY., REAR BRAKE
BRACKET, HANDLEBAR, LOWER
SWITCH ASSY., LH

SWITCH ASSY., RH

GRIP, LH(BLACK)

HANLEBAR

COVER, MOUNTING SEAT

BRACKET, HANDLEBAR, UPPER
BOLT 10%1.25x45MM

Kb =
=

QTY.

JEL G UL UL U

N =) A a a aAaA N 2 A A Q a -«

—_




BRAREE
CONTROL ASSY.

F&s K5
NO. CODE

21
22
23
24
25
26
27
28
29
30
31
32
33
34

B04171012555
B02000501225
B01070601265
B04171012555
B07030000505
40008BOET000
B01070603064
B04070500055
B02060501425
65509B50T000
40015B50T000
B07000000505
B04000500063
40007BOET000

YR 4w D

materiel coding
B04171012555
B02000501225
B01070601265
B04171012555
B07030000505
40008B020000
B01070603064
B04070500055
B02060501425
655098130000
40015B130000
B07000000505
B04000500063
40007B020000

NUT 10x1.25MM
SCREW 5x12MM
SCREW 6x12MM
NUT 10x1.25MM
WASHER 5
JACKET, BRAKE CABLE
BOLT 6x30MM
NUT 5SMM

SCREW 5x14MM
RUBBER WASHER
SCREW

WASHER 5

NUT 5MM
JACKET, LEVER L

i A BFax#s XFF Sp

BmE

QTY.

1

1 :

5 =

2 12

1

1

4

4 f%}{

4 \i\ VJT\
4 7N «2¢§9314
2 -

2 ‘ 53342%:?
2 AP
1 ~h///




FRig

13

BFax#s XFF

B



FIEER A

FRONT FORK ASSY.

Fs K15
NO. CODE

0 N O O b~ WN -

N A A A A A A a a ©
o © o N O b W N -~ O

43100B50T000
43200B50T000
43910B50T000
43017JOETO00

43001B50T000
43002B50T000

43003B50T000
43131B50T000

43004B50T000
08011B50T000
43950B50T000
43012B50T000
43900B50T000
08012B50T000
43901B50T000
08013B50T000
43904B50T000
B06010110000
B04070800055
B01090601664

YRR
materiel coding
43100B130000

432008130000
43910B130000
430177020000

43001B130000
43002B130000

43003B130000
43131B130000

43004B130000
08011B130000
439508130000
47760B500000
439008130000

08012B130000
43901B130000

08013B130000
439048130000

B06010110000

B04070800055
B01090601664

LOWER BRACKET ASSY.

FRONT CUSHION ASSY

SEAL ASSY

NUT, STEERING STEM

RACE, UPPER, UPPER BEARING
RACE, LOWER, UPPER BEARING
RACE, UPPER, LOWER BEARING
RETAINER, BEARING
RACE,LOWER,LOWER BEARING
BOLT

LEVER, LH. FRONT FORK
DECORATION PLATE

LEVER, RH. FRONT FORK

BOLT

BUSH

BOLT

WASHER, RUBBER

BALL, STEEL

NUT 8MM

BOLT 6X16MM

e

QTY.

N N D N 2 N 2N DN -

AN
(¢

FRic

1%

BEaxXHs

B



ARER

FRONT WHEEL ASSY.

Fs K15
NO. CODE

0 N O O B~ WON -

B e N T e e e . T N (o]
@ N OO 0o b~ WO N -2 O

N —
o ©

44100B130001

44400BOAT000
44500B0AT000
44300BOATO000
44004B50T000
44201BOAT000
44202B0OAT000
44203B0OAT000
44204BOATO000
44205B0OAT000
44016B50T000
44601BOATO000
44003BOAT000
44007B0OAT000
44008BOAT000
44001BOATO000
44002B0OAT000
44015B0OAT000
44023B0OAT000
44602B0OAT000

YRR

materiel coding
44101B130000
44400B070000
54200B910000

44300B070000
44004B130000

44201B040000
44202B040000
442038040000
44204B040000
442058040000
44016B130000
446018040000
440038040000
440078070000
440088040000
440018040000
440028070000
440158040000
440238040000
446028040000

RIM, FRONT WHEEL
PANEL ASSY.

BRAKE SHOE

DUST SEAL

AXLE, FRONT WHEEL
GEAR, SPEEDOMETER
PINION, SPEEDOMETER
WASHER, GEAR
WASHER, PINION
BUSH, PINION
SPACER, RH.

BUSH, MID
CAMSHAFT, FR. BRAKE
LEVER, FR. BRAKE
SPRING, BRAKE RETURN
SPRING, BRAKE SHOE
INDICATOR, WEAR
SEAL, CAMSHAFT

PLATE, DRIVING
FLANGE SPACER

e

QTY.

e N 1 T . | . W T Y YSEE N N U U U L IS U N

FRic

1%

Fax#Hs X7

B



ARER

FRONT WHEEL ASSY.

Fs K15
NO. CODE

21
22
23

24
25

26
27
28
29
30
31

B140104F10AA
44019B50T000
B12046020000
B02020502025
B04171012555
44300B50T000
B04170600055
B01010603525
B14032201100

B140422011C0
44600BOATO000

YRR

materiel coding
B140104F1011
44019B130000
B12046020000
B02020502025
B04171012555
44300B130000
B04170600055
B01010603525
B14032201120

B140422011C0
446008040000

TIRE ( 90/90-10 )
CLIP

BEARING
SCREW 5X20MM
NUT 10X1.25MM
OIL SEAL

NUT 6MM

BOLT 6X35MM
RIM, VALVE

CAP, VALVE
SPACER ASSY,FR.WHEEL

[

QTY.

[ N U U U U . U VR LS T N

FRic

13

BFax#s X7

B



HE#®
MUFFLER
Fs K8
NO. CODE

= © 00 N O O o WO N -

47100B0ODTO001
47800B0ODT000
47740BOETO000
47760BOCT000
B01070601665
B01070802065
B01070803065
B01070600865
05551B130001

B100432007P0

YRR

materiel coding
47100B130003
47800B070000
47740B020000
47760B500000
B01070601665
B01070802065
B01070803065
B01070600865

055518130000
B100432007P0

MUFFLER
GASKET,EXHAUST PIPE
BUSH ASSY
COVER,MUFFLER

BOLT 6X16MM

BOLT 8X20MM

BOLT 8X30MM

BOLT 6X8MM
STIKER .MUFFLER

RIVET3.2X7

e

QTY.

N =2 QO = a2 N =22 a a

FRig

L1354

BEaXHs

B



ZERRER

AIR CLEANER ASSY.

Fs K15
NO. CODE

O N O O B~ WON -

N N ) A A A A A A a a a oo
- O © 0o N O o W N~ O

49101BOATO000
49001BOAT000
49002B0OAT000
49200BOAT000
49013BOAT000
49005B0OAT000
B05075002505
B13140602005
49004B0OATO000
49022B0AT000
49016F0BT000
49000BOATO000
57051B2GT000
B0109061265
49853B50T000
49852B50T000
49851B50T000
49840B50T000
49805BMBT000
49870G00S000
96001B20T000

YRR

materiel coding
49101B040000
49001B040000
473027030000
492008040000
49013B040000
49005B040000
B05075002505
B13140602005
49004B040000
49022B040000
49016FOBT000
49100B040002

57051B920000
B0109061265

498538130000
498528130000
49851B130000
498408130000
498058920000
49870W020000
96001B030000

CASE, AIR CLEANER
COVER, AIR CLEANER
GUIDE PIPE

FILTER

SEAL GASKET
CONNECTING PIPE
TAPPING SCREW
SCREW 6x20MM
BUSH

GROMMET

CLIP @425

AIR CLEANER ASSY.
PLATE,ONE WAY VALVE
SCREW 6x12MM
HOSE Il 85MM

HOSE | 400MM

HOSE 600MM

ONE WAY VALVE II
SPRING II,LOCK ¢17.5
AIR CLEANER,SMALL
BINDING BAND

e

QTY.

N = O = a2 a a N = a a N DN DN W 2 A A ana a

FRig

L135

L e 8

Jjo

B3
$it

B



p::kp=No
FUEL TANK ASSY.

Fs K15
NO. CODE

0 N o a b~ W0 -

11
12
13
14
15
16
17
18

19

50100B50T001
50800B50T000
50320B50T000
50012B50T000
50013B50T000
50011B50T000
B17010090003
50004B50T000
503018920001
B17010090003
50324B50T000
B16010422801

B16010520601
B01090601665

B13140501405
50340B50T000

50306K310000
B04070600055

YRR

materiel coding
50100B130001
50800B130000
50320B130000
50012B130000
50013B130000
50011B130000
B17010090003
50004B130000
50301B920001
B17010090003
50324B130000
B16010422801
B16010520601
B01090601665
B13140501405
50340B130000
50306K310000
B04070600055

FUEL TANK COMP.

GAUGE ASSY, FUEL LEVEL
SHUTOFF ASSY., FUEL TANK
PIPE, WATER 7x11x486
CONNECT PIPE

CUSHION, ANTI-WATER
CLIP 9

RUBBER JOINT,. GAUGE
FUEL HOSE1, 5x10x250
CLIP8

SPRING, AIR HOSE

FUEL HOSE 4X2X280
FUEL HOSE ¢5x10x60
BOLT 6x16MM

BOLT ASSY. 5x14MM
FILTER, FUEL

FUEL HOSE ¢5x10x115

NUT

HE
QTy.
1
1
1 g3
1 «
1 b6
1 "
1 I'II
1 |5
) ".I
6
1 III
1 U
1
2
4
1
1
2
R A% BRXHET ZXF B Hf



B R

SEAT ASSY.

F5 RE YRR HE
NO. CODE materiel coding QTY.
1 51100B13000C  51100B13000C SEAT COMP. 1

1 51100B50T000  51100B13000D SEAT COMP. 1

2  65803JOETO00 658037020000 NUT ASSY. 6MM 2

3 52210B130001 52210B130001 LUGGAGE BOX 1

4  51083B50T000 51083B130000 PLATE, CONNECTING 1

5 51001B50T000 51001B130000 PIN, FIXING 1

6 51006B50T000 51006B130000 COVER, LOWER 1

7  B04070600053 B04070600053 NUT 6MM 3

8 B13060601605 B13060601605 BOLT ASSY. 6x16MM 2

9  51070B50T000 51070B130000 BRACKET COMP. 1

10 B05004801605 B05004801605 SCREW 4.8x16MM 2

11 51490B50T001  51490B130001 AIRPROOF STRIP 1




g F-No
CARRIER ASSY.

Fs K15

NO. CODE

1 52100B50T001
2 B04070600055
3 B01070801664
4 B07030000804

YH RS

materiel coding
52100B130000
B04070600055
B01070801664
B07030000804

BODY, REAR CARRIER.

NUT 6MM
BOLT 8x16MM
WASHER 8MM

Kb =
=

QTY.

_ A N -

11

FRig

L1354

BFax#s X7

B



BRER

REAR WHEEL ASSY.

Fs K15
NO. CODE

O N O O B~ ON -

= A A a
w N =~ O

B04171415054
B140104F10AA
B01020603265
54100B130001
44500B0AT000
44001BOATO000
54003BOATO000
B04170600055
54007B0OATO000
B140422011C0
B14032201100
54002BOAT000
54008B50T000

YRR
materiel coding
B04171415054
B140104F10110]
B01020603265
54100B130000
54200B910000
44001B040000

54003B070000
B04170600055

54007B070000
B140422011C0

B14032201120
54002B040000

540088130000

NUT 14x1.5MM

TIRE ( 90/90-10 )

BOLT 6x32MM

RIM, REAR WHEEL
BRAKE SHOE

SPRING, BRAKE SHOE
CAMSHAFT, RR.. BRAKE
NUT 6MM

LEVER, RR. BRAKE
CAP , VALVE

RIM, VALVE
INDICATOR WEAR
TENSION SPRING

e

QTY.

R UL WU U U N e Y 1S T G SR UL A W

12

FRic

13

Fax#Hs X7

B



FHRERK
FRAME ASSY.
F5 5

NO. CODE

O N O OB~ WDN -

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

57100B50T003
58300B50T000
57760B50T000
58520B0DT000
58303B50T000
58301B50T000
B04171212554
B01090601664
B04171012555
58030B50T000
57005B50T000
57003B50T000
58700B50T000
58502B50T000
58507B50T000
40022B0DT000
57014B50T000
96001B50T000
B01090802065
58501BJ0T000
58508B0DT000
B09002502012
58304B50T000
58302B50T000
58340B50T000
B07020001005

YRR D

materiel coding
57100B130003
58320B130000
57760B130000
58520B070010

530018130000
583018130000

B04171212554
B01090601664
B04171012555
58030B130000

570058920000
57003B130000

58700B130020
58502B130000
58507B130000
40022B070000
57014B070000
960018130000
B01090802065
58501B070001
58508B070000
B09002502012
583048130000
58302B130000
583408130000
B07020001005

FRAME BODY ASSY.
BRACKET, ENGINE
BRACKET ASSY, REAR CARRIER
MAIN STAND ASSY

SHAFT, ENGINE BRACKET
MOUNTING BOLT, BRACKET
LOCK NUT M12x1.25

BOLT 6x16MM

NUT

SIDE STAND SEAT.

BOLT

RETURN SPRING

SIDE STAND ASSY.

SPRING , MAIN STAND
ABSORBER PLATE,MAIN STAND
CLIP

ABSORBER WASHER

CLIP 250

BOLT 6x20MM

AXLE, MAIN STAND
WASHER

SPLIT PIN 2.5%20

SPRING

DAMPER

BUFFER WASHER

WASHER 8MM

e

QTY.

PR (O R N U U U LS I 'S [ N (S UL Ul U U U G O T (O N L O N U U Ul U

13




14



BRI
REAR SHOCK ABSORBER ASSY.

Fs 185

NO. CODE

1 63000B50T000
2 08014JOETO000
3 B01070803265
4 B04071012555

V¥ 4R ig

materiel coding
638008130000
080147020000
B01070803265
B04071012555

REAR CUSHION COMP.

BOLT 10%1.25x40MM
BOLT 8x32MM
NUT 10x1.25MM

6
QTY.

= A A

15




16



id A BRXHs ZF B
W:::E = ReN
OIL TANK ASSY.
F5 5 YRR HE
NO. CODE materiel coding QTY.
1 64001B50T000  64001B130000 CASE, OIL TANK 1
2 64090GOMP000 64090G030000 Cap assy., oil tank 1
3  B01090601665 B01090601665 BOLT 6x16MM 1
4  50307J00P0O00  50307J000000 CLIP 8 1
5  64100B50T000 64100B130000 GAUGE,OIL LEVEL 1
6 64050GOMPO000  50340G120000 Filter assy. 1

i A Fax#s X7 Sp

17



B AR B
FRONT FENDER ASSY.

Fs K15
NO. CODE

1
1
1

N NN =~

N

O N O O b~ ODN

65101B50TBHO
65101B50TLTO
65101B50TGBO

65101B50TRRO

65101B50TTVO
65106B50TBHO
65106B50TLTO
65106B50TGBO

65106B50TRRO

65106B50TTVO
65801JOETO000
B01090601665
B05074001205

86300B0ODTO001
B04070600054

B02060602024

YRR

materiel coding
65101B13BHO0
65101B13LT00
65101B13GB00

65101B13RR00

65101B13TV00
65106B13BH00
65106B13LT00

65106B13GB00

65106B13RR00

65106B13TV00
658017020000
B01090601665
B05074001205

863008070001
B04070600054

B02060602024

FRONT FENDER,FR.BLACK
FRONT FENDER,FR.BLUE
FRONT FENDER,FR.GREEN

FRONT FENDER,FR.WINE RED RR

FRONT FENDER,FR.PINK TV
FRONT FENDER,RR.BLACK
FRONT FENDER,RR.BLUE
FRONT FENDER,RR.GREEN

FRONT FENDER,RR.WINE RED RR

FRONT FENDER,RR.PINK TV
CLIP, SCREW 4MM

BOLT 6x16MM

SCREW GB845

SIDE REFLEX REFLECTOR
NUT 6MM

SCREW 6x20mm

= A A

N DN N NN =

18




LIPS

FRONT COVER
Fs K58

NO. CODE

0 N O O AP B P OOWOWOWWWDNDNDNDDNDMDNMNMNDND-

= A A a
w N =~ O

80002B130000
65301B50TBHO

65301B50TLTO
65301B50TGBO
65301B50TRRO
65301B50TTVO
65302B13BH00
65302B13LT0O0

65302B13GB00
65302B13RR00

65302B13TV00
65403B50TBHO
65403B50TLTO
65403B50TGBO
65403B50TRRO
65403B50TTVO
81101B50T000
B0206060252A

B0206060252A
B05004801205

03310B50T000
81301B50T000
B05074001205
B02000501265
B0703000505

YKL 4w D
materiel coding
80002B130000
65301B13BH00
65301B13LT00
65301B13GB00
65301B13RR00
65301B13TV00
65302B13BH00
65302B13LT00

65302B13GB00
65302B13RR00

65302B13TV00
65403B130BHO
65403B130LTO

65403B130GB0
65403B130RR0
65403B130TV0
81101B130000

B0206060252A

B0206060252A
B05004801205

03310B130000
81301B130000
B05074001205
B02000501265
B0703000505

COVER, HEADLAMP

COVER, FRONT BLACK
COVER, FRONT BLUE

COVER, FRONT GREEN
COVER, FRONT WINE RED RR
COVER, FRONT PINK TV
COVER, LOWER BLACK
COVER, LOWER BLUE
COVER, LOWER GREEN
COVER, LOWER WINE RED RR
COVER, LOWER PINK TV

CAP, FRAME NUMBER BLACK
CAP, FRAME NUMBER BLUE
CAP, FRAME NUMBER GREEN
CAP, FRAME NUMBER WINE RED RR

CAP, FRAME NUMBER PINK TV
DECORATION LIGHT L(NO BULB)

SCREW 6X25MM

SCREW 6X25MM

SELF-TAPPING SCREW

HOOK, HELMET

DECORATION LIGHT R(NO BULB)
SELF-TAPPING SCREW 4X12
SCREW 5X12MM

WASHER 5MM

&
B

QTY.

N DN m a2 DNy

19

BFax#s XFF




20



B B AR 5 A
LEG SHIELD ASSY.

F& KB
NO. CODE

= ©O© 00 N O O & WO N -

65401B130020
65406B50T000
65411B50T000
65801JOETO000
B13060601205
65811B50T000
B05004201605
B07020000505
65413B50T000
B13060602005

YKL 4w D

materiel coding
65401B130020
65406B130000
65411B130000
658017020000
B13060601205
65811B130000
B05004201605
B07020000505
65413B130000
B13060602005

FOOTREST(BLACK )

COVER, LOWER

CAP, BATTERY

NUT 4MM

SCREW W/WASHER 6X12MM
BATTERY DAMPER

SCREW ST4.2X16

WASHER 5MM

CUSHION, FOOTREST(BLACK)
SCREW W/WASHER 6X20MM

&
B

QTY.

A A N DA A a0 DN A A A

21

FRig

FRig

Ak

BFax#s XFF

L e 8

Jjo

B3
it

B

A



FARE R

FRAME COVER ASSY.

Fs K15
NO. CODE

O N N N NN OO OO g W W WwWWWwW N

B N N = = N (o)
A WO N -~ O

08002B50T001
08250B50T001
65601B50TBH1
65601B50TLT1
65601B50TGB1
65601B50TRR1
65601B50TTV1
65605B50T000
65606B50TWGO
65602B50TLT1
65602B50TBH1
65602B50TGB1
65602B50TRR1
65602B50TTV1
65609B50TBHO
65609B50TLTO
65609B50TGBO0
65609B50TRRO
65609B50TTVO
05201B50T000
65801JOETO000
B04070600054
B05004201605
B02000607025
B07030000605
B090303012A4

YRR
materiel coding
08002B130001

08250B130001
65601B130BH1
65601B130LT1
65601B130GB1
65601B130RR1
65601B130TV1
65605B130000
65606B13WG00
65602B130LT1
65602B130BH1
65602B130GB1
65602B130RR1
65602B130TV1
65609B13BH00
65609B13LT00
65609B13GB00
65609B13RR0
65609B13TV0
05201B130000
658017020000
B04070600054
B05004201605
B02000607025
B07030000605
B090303012A4

SCREW

PLATE, NUMBER ( 18.5CM )
SIDE COVER, LH BLACK

SIDE COVER, LH BLUE

SIDE COVER, LH GREEN

SIDE COVER, LH WINE RED RR
SIDE COVER, LH PINK TV
COVER, FRONT

COVER, WHITE

SIDE COVER, RH BLUE

SIDE COVER, RH BLACK

SIDE COVER, RH GREEN

SIDE COVER, RH WINE RED RR
SIDE COVER, RH PINK TV
COVER, OIL TANK BLACK
COVER, OIL TANK BLUE
COVER, OIL TANK GREEN
COVER, OIL TANK WINE RED RR
COVER, OIL TANK PINK TV
DECORATION, SEAT LOCK
NUT 4MM

NUT 6MM

SELF-TAPPING SCREW ST4.2X16
SCREW 6X70MM

WASHER 6MM

SPLIT PIN 3X12

Kb =
=

QTY.

[ U . W (© TR G TR © o IR U (U U U U (S U U U U P U U (U U U U G-

22




23



FRER

FRA
NME

F&
NO.
15
16

17
18

19

20
21
22

R

CODE
B13060601605
86300B50T001
B04070600054
B05004801605
B02060602024
082568130000
B01090601664
B04070600054

YR 4w D

materiel coding
B13060601605
86300B130001
B04070600054
B05004801605
B02060602024
08256B130000
B01090601664
B04070600054

SCREW W/WASHER 6X16MM
SIDE REFLEX REFLECTOR

NUT 6MM
SELF-TAPPING SCREW ST4.8X16

SCREW 6x20mm

LICENSE PLATE
SCREW 6X16MM

NUT 6MM

i A

BFax#s XFF Sp

QTY.

N DN NN

N =

24



25

FRig

13

BFax#s XFF

B



JRE AR BB

REAR FENDER ASSY.

Fs K15
NO. CODE

1

a A ODN

86500B50T001
65701B50T000

65801JOETO000
B04070500055
65702B50T000

YRR
materiel coding

86500J000000
65701B130000

658017020000
B04070500055
65702B130000

REAR REFLECTOR ASSY.

REAR FENDER,
NUT 4MM
NUT 5SMM
REAR FENDER,

K =
=

QTY.

_ A W = A

26

FRig

13

BFax#H#s XFF

B



EER

ELECTRIC |

Fs
NO.

© N O g B~ WON -

= ©
o

10A
11
12
13
13
14
15

16
17

18
19
20

(E =
CODE

72000B130002
95000B50T000

88100B13000E
77000B50T000

98801B50T000
88800B50T000
80000B130000
82000B130000
96100B50T001
94000B50T000
941003000002
96200B50T000
96400B50T000

92000B130004
92000B130009
B02000601625
81100E050000

81300E050000
72900B50T000

B07030000605
B07000000605
B02000601625

YRR
materiel coding

72000B130002

95100B130001
88100B13000E

77000B130001
988018130000
88800B130000
80000B130000
820008130000
96100B130001
940008130000

962008130000

96400K010001
92000B130004

92000B130009
B02000601625
81100E050000

81300E050000
72900B130000

B07030000605
B07000000605
B02000601625

SPPEEDOMETER ASSY.
HORN

LOCK ASSY, POWER,(on,off)
INDICATOR COMP.
RECTIFIER

LOCK ASSY, SEAT

HEAD LAMP ASSY

TAIL LAMP ASSY

BATTERY

RELAY, STARTER

RELAY, STARTER

COIL ASSY

FLASHER

HARNESS ASSY, WIRING
HARNESS ASSY, WIRING
SCREW 6X16MM

LAMP, TURN SIGNAL, L(DOT)
LAMP, TURN SIGNAL, R(DOT)
CABLE, SPEEDOMETER
WASHER 6MM

WASHER 6MM

SCREW 6X16MM

e

QTY.

UL S (UL U UL UL UL U §

U (UL U (UL U UL U Ul U U §

W © © -

27

FRig

S‘Eq 2_lln1:§qr? 49— —5:67§ :
| Q) 5—15

34521 @’? g\!ﬁi\lﬁ;
r=j_

L1354

L&y
[Ir1219'°

181920 ¢ 720

e o 19 2
@ @18
,J//l_—"«tﬁ—a l48

7

25 18

K@i@% FF22

Bax#Hs X7

B



BERER
ELECTRICAL EQUIPMENT ASSY.
F5 5

NO. CODE

21
22
23
24
25
26
27
28
29
32
33
34
35
36
37
38
39
40
41
42
43
45
46
47

48

49
50
51

52

94008B50T000
B13060601605
B02000602025
B04070600055
96401B50T000
81500B50T000
81700B50T000
B04000600045
81004B50T000
97701B50T000
B02000601625
B01090602065
B04000600045
B13140501405
70002B50T000
80002B50T000
82005B50T000
96300B50T000
96900B50T000
963108920000
B07020000605
80023B50T000
588008130000
50200B50T000
88000B13000E

88900B13000X
88900B13001X
92200G120000

B01090601065

YRR
materiel coding
94008B130000

B13060601605
B02000602025
B04070600055
96401B130000
81500B130000
81700B130000
B04000600045
81004B130000
97701B130000
B02000601625
B01090602065
B04000600045
B13140501405
70002B130000
80002B130000
82005B130000
963008130000
969008130000
963108920000
B07020000605
80023B130000
588008130000
502008130000
88000B13000E

88900B13000X
88900B13001X

COVER, RELAY, STARTER
SCREW W/WASHER 6X16MM
SCREW 6X20MM

NUT 6MM

COVER, FLASHER
FLASHER LIGHT, L
FLASHER LIGHT, R

NUT 6MM

BULB, 12V/10W

C.D.L

SCREW 6X12MM

BOLT 6X20MM

NUT 6MM

SCREW W/WASHER M5x14
BULB , 12V2W

BULB , 12V/35/35W

BULB , 12V/21W/5W
CHARGER

WIRE, EARTH
CHARGER WIRE
WASHER 6MM
BULB , 12V/3W

SEAT LATCH
CAP, FUEL TANK

LOCK ASSY.COMP.(mark:on,off)

KEY NUT RIGHT
KEY NUT RIGHT
ELECTRIC CABLE
BOLT M6x10

e

QTY.

L P (UL U U G U (O T 'S [ NI UL U NGRS G UL UL U U O T S N

= N

_ A

N = =

28

by \\ - ~36
7N
2_|Jm= 49—/ —50 |L X 7~
1|?—_‘—*% 0 %. ! 1%?9;?0 s20 16 7@ \ /-’ /\>
= o o9 28 / @@ —15

@ @18

A Ao
/ > ' ©
o D}»_Q“é“? ‘FI“I:F—QQ ;43?—3@7 \
o 25, o8 39 3-8 >
12 ® s Ao
7 318
-%(; LL__-L__Q_ 3
AN
. | @“’m - 3B-—&
g = 43e
T e 26 0
e j 4 QL7
46 k532 = 2°
= ®-24



29



MEITEER
TOOL KIT ASSY.
F5 K13

NO. CODE

1 02110B50T000
2 02104B50T000
3 02101B50T000
4 02103B50T000
5  02108G0BP000
6  B20011001203

YKL 4w D

materiel coding
02110J000000
02104B130000
02101B130000
02103B130000
02108G010000
B20011001203

BAG, TOOL KIT

HANDLE, SCREW DRIVER
SOCKET, SPARK PLUG
DRIVER, DOUBLE-ENDED
WRENCH

WRENCH, DOUBLE-ENDED

e A%

ne
QTY.

R L UL UL U U

e A

30

BEaxXHs

Vs Y

| 1
L BR
Kl 1 ¥
-|| ’ |3

EoxH

Jjo

B3
it

B

B



HETTR
STICKER
F5 R
NO. CODE

o 0 N g b~ WON =

_ A A a
w N -~ O L

05521B50T002
05511B50T001
65311B50T000
05512B50T002
05525B50T000
57001B030004
055968130002
05581B50T003

05533B130001
B100432007P0
05522B130000
05522B130001
655948130000
05531B030002

YRR
materiel coding
05521B130002

05511B130001
65311B130000
05512B130002
05525B130000
57001B030004
05596B130002
05581B130003

05533B130001
B100432007P0
05522B130000
05522B130001
65594B130000
05531B030002

FRONT COVER ( VENICE )
SIDE COVER ( VENICE )
NIP NUT

SIDE COVER ( QS-50QT-5)
STICKER ,COVER

PLATE, LABEL

STICKER “EPA”

TIRE PRESSURE

TIRE PRESSURE

RIVET 3.2x7MM
TNG,STICKER

FLYING TIGER,STICKER
STICKER“Made In China”
WARNING STICKER

He

QTY.

2

° B3 B-3

8 :]‘!”, -£

; VE/2C
2

1 W
1 F

1 .
1

2

—_

—_

A CAUTION

TO BE REMOVED BY BUYER

i A

31

“enic> [

GE-506 7-6—4

o

BEaXHs

REEAD & AREFULLY

REMEMEER
Wby s weear & helrest
Foasdl e Maarril e
Firedl ug ot
wvaw Inigacochee com

B



RE Y

ENGINE ATTACHMENT

F5 RE YH RS

NO. CODE materiel coding
1 08350B50T001  08350B130001
2 B01020602564 B01020602564

KICK STARTER ASSY.
BOLT 6X25MM

Kb =
=

QTY.

32

FRig

13

BFax#H#s XFF

B



FligtkfE B R
F5 K13
NO. CODE

® O A WN 2 a2 a o

52200B13BH02
52200B13LT02
52200B13GB02
52200B13RR02
52200B13TV02
52181B50T000
B01010604023
B07020000603
B04000600053
B07000000603
88600B50T000

YD R 4w D

materiel coding
52200B13BH02
52200B13LT02
52200B13GB02
52200B13RR02
52200B13TV02
52181B130000
B01010604023
B07020000603
B04000600053
B07000000603
88600B130000

BACK BOX ASSY ( BLACK )
BACK BOX ASSY ( BLUE )
BACK BOX ASSY ( GREEN )
BACK BOX ASSY ( RED )
BACK BOX ASSY ( PINK )
FIX BOARD

SCREW M6x40

WASHER 6

NUT M6

WASHER 6

BACK BOX LOCK

3
&

QTY.

= DN DN 00O DA N 2 A A a

33

Frid

13

BFax#Hs XFF

HE



